Assembly Instructions

WARNINGS:

e This fire bowl is intended for outdoor use only. Do not use on wooden decks.

e This fire bowl is intended to burn wood logs only. Do not burn coal, leaves, or other combustible
materials in the fire bowl.

e Not for use by children. Keep children and pets away from the fire bowl.

e Thefire bowl is hot. Use with caution. Do not touch the hot fire bowl with bare hands.

e Never leave the burning fire bowl unattended, and always extinguish the fire completely before
leaving the fire bowl.

e Do not use near flammable or combustible objects or materials.

e When the fire bowl is in use, the handle on the mesh screen can reach extreme temperatures that
can cause serious injury to an unprotected hand. Use a poker or an appropriate heat resistant glove
or pad when handling.

e Check local fire regulations and municipal by-laws for safe use.

FIRE PIT PARTS LIST

No. | PARTS Qty

Screen

cooking grill

Decorative ring

Fire bowl

Leg

Supporter f’”””’ o

I|O|MMmO0O|w
L I N I N I B N e

W/[/ fy,},

Poker

HARDWARE LIST

No. | Hardware Qty

AA M6*14 Bolt 12 q
BB M6*16 Bolt 4 q
cC | M6 Nut 4
DD | FLAT WASHER 16 o

1/2



Step By Step Assembly Instructions:

Step 1: Attach Supporter (G) to the Fire Bowl (E) with M6 * 14 Bolt (AA) x 4pcs and flat washer (DD) x 4pcs

%q

Step 2: Attach Leg (F) to the Fire Bowl (E) with M6 *14 Bolt (CC) x 8pcs and flat washer (DD) x 8pcs.
DO NOT TIGHTEN BOLTS FULLY.

° g

] STOP POINT

Step 3: Insert the Decorative ring (D) into the Leg (F) upper part. DO NOT STOP INSERTING THE DECOR
RING UNTIL THE STOP POINT TOUCHING THE LEG UPPER PART. Lightly fasten it using M6 * 16 Bolt (BB)
x 4pcs and flat washer x 4pcs.

Step 4: Tighten all hardware to secure all parts,
Place Fire Grill and Mesh Screen on the supporter.

2/2



